Part Number Directory – Feet and Castors

Contact us today

03 9706 4601
info@mcanda.com.au

The following parts are regularly stocked in Australia. This is not a comprehensive list, please contact us for further assistance.

 

0.0.196.45 L-Based Foot 8 adjustable 0.0.196.45 L-Based Foot 8 adjustable
0.0.196.64 Adjustable Foot 8 PA  0.0.196.64 Adjustable Foot 8 PA
0.0.265.29 Knuckle Foot D80, M16x100  0.0.265.29 Knuckle Foot D80, M16x100, black
0.0.265.30 Foot Clamp D80, black  0.0.265.30 Foot Clamp D80, black
0.0.265.44 L-Based Foot 8 non-adjustable  0.0.265.44 L-Based Foot 8 non-adjustable
0.0.265.61 Rubber Insert D80, black  0.0.265.61 Rubber Insert D80, black
0.0.265.66 Knuckle Foot D80, M16x160  0.0.265.66 Knuckle Foot D80, M16x160, black
0.0.265.67 Knuckle Foot D80, M12x100  0.0.265.67 Knuckle Foot D80, M12x100, black
0.0.265.68 Knuckle Foot D80, M12x160  0.0.265.68 Knuckle Foot D80, M12x160, black
0.0.265.69 Knuckle Foot D40, M8x80  0.0.265.69 Knuckle Foot D40, M8x80, black
0.0.265.70 Rubber Insert D40, black  0.0.265.70 Rubber Insert D40, black
0.0.265.74 Knuckle Foot D40, M10x80  0.0.265.74 Knuckle Foot D40, M10x80, black
0.0.364.68 Knuckle Foot D40, M8x60  0.0.364.68 Knuckle Foot D40, M8x60, black
0.0.406.22 Base Plate/Transport Plate 8 80×80, M12, black  0.0.406.22 Base Plate 8 80x80, M12
0.0.406.23 Base Plate/Transport Plate 8 80×80, M16, black  0.0.406.23 Base Plate 8 80x80, M16
0.0.406.32 Base Plate/Transport Plate 8 80×40, M12, black  0.0.406.32 Base Plate 8 80x40, M12
0.0.406.33 Base Plate/Transport Plate 8 80×40, M16, black  0.0.406.33 Base Plate 8 80x40, M16
0.0.418.06 Castor D125 fixed  0.0.418.06 Castor D125 fixed
0.0.418.09 Castor D125 swivel antistatic  0.0.418.09 Castor D125 swivel antistatic
0.0.418.10 Castor D125 swivel with double-brake  0.0.418.10 Castor D125 swivel with double-brake
0.0.420.14 Castor D75 swivel  0.0.420.14 Castor D75 swivel
0.0.420.16 Castor D75 swivel with double-brake  0.0.420.16 Castor D75 swivel with double-brake
0.0.420.17 Castor D75 swivel with double-brake antistatic  0.0.420.17 Castor D75 swivel with, antist
0.0.431.06 Base Plate/Transport Plate 6 60×30, M12, black  0.0.431.06 Base Plate 6 60x30, M12
0.0.432.84 Knuckle Foot D80, M10x80  0.0.432.84 Knuckle Foot D80, M10x80, black
0.0.434.51 Knuckle Foot D30, M6x60  0.0.434.51 Knuckle Foot D30, M6x60, black
0.0.434.52 Knuckle Foot D30, M6x45  0.0.434.52 Knuckle Foot D30, M6x45, black
0.0.439.15 Base Plate/Transport Plate 6 60×60, M10, black  0.0.439.15 Base Plate 6 60x60, M10, black
0.0.439.23 Knuckle Foot D60, M12x120  0.0.439.23 Knuckle Foot D60, M12x120, black
0.0.439.29 Knuckle Foot D60, M10x75  0.0.439.29 Knuckle Foot D60, M10x75, black
0.0.439.37 Foot Clamp D60, black  0.0.439.37 Foot Clamp D60, black
0.0.440.71 Base Plate/Transport Plate 8 80×40, M10, black  0.0.440.71 Base Plate 8 80x40, M10
0.0.440.72 Base Plate/Transport Plate 8 80×80, M10, black  0.0.440.72 Base Plate 8 80x80, M10
0.0.444.94 Castor D65 swivel  0.0.444.94 Castor D65 swivel
0.0.444.95 Castor D65 swivel with brake  0.0.444.95 Castor D65 swivel brake
0.0.458.93 Anti-Vibration Insert D80  0.0.458.93 Anti-Vibration Insert D80, stainless
0.0.464.75 Knuckle Foot D20, M5x45  0.0.464.75 Knuckle Foot D20, M5x45, black
0.0.473.03 Foot Cap 8 40×40 light, black  0.0.473.03 Foot Cap 8 40x40 light, black
0.0.475.41 Knuckle Foot D40, M8x60, stainless  0.0.475.41 Knuckle Foot D40, M8x60, stainless
0.0.478.13 Knuckle Foot D60, M12x75, stainless  0.0.478.13 Knuckle Foot D60, M12x75, stainless
0.0.486.17 Adjustable Stand Foot 8  0.0.486.17 Adjustable Stand Foot 8
0.0.488.40 Castor D125 fixed, heavy-duty  0.0.488.40 Castor D125 fixed, heavy-duty
0.0.492.18 Castor D125 swivel with double-brake, heavy duty  0.0.492.18 Castor D125 swivel with double-brake N, heavy-duty
0.0.492.47 Stand Foot 8 240×160  0.0.492.47 Stand Foot 8 240x160, black

Our Adjustable Feet webpage has more information.

Or go to Part Number Directory List for other product part numbers.